



sasmira

Sr. No. 0375
Original



THE SYNTHETIC & ART SILK MILLS' RESEARCH ASSOCIATION

(Linked to the Ministry of Textiles, Govt. of India)

Sasmira Marg, Worli, Mumbai - 400 030.

Tel. : 2493 5351 / 52, 2493 2047, 2493 8753 / 54 (EPBX) • Fax : 91-22-2493 0225 • Grams : 'SASMIRA' BOMBAY-DADAR 400 030.
E-mail : ed@sasmira.org • testing@sasmira.org • Web : www.sasmira.org

SASMIRA TEST LABORATORIES

(Accredited by American Association for Laboratory Accreditation, A2LA, USA)

TEST REPORT

Test Report No : SASMIRA/393/20-21	Date : 20 Aug 2020
Name & Address of Customer :	Clique Medical Solutions Pvt. Ltd. 2B, 1806, Dreams Complex, Behind Dreams Mall, Bhandup (West) Mumbai - 400 078
Sample Forwarding letter No :	mailed dated 31/07/2020
Date of Receipt : 05 Aug 2020	Date of Testing : 05 Aug 2020 - 20 Aug 2020
Particulars of Sample given by the customer :	One Jacket sample

Discipline : Analytical & Chemi

Product Group : Textile

Sample : One jacket sample (Blue)

SI No	Test Name	Method	Results
1	Inclined flammability Average time of flame spread	ASTM D 1230 : 2017	DNI (Did not ignite)
	Class of fabric		Class I

Note :

* For Inclined Flammability ignition time: 1 second. Inclined Flammability test was carried out as received condition without giving any treatment.

* Small portion of the submitted sample is enclosed herewith for reference.

-- End of the test reports --

AUTHORISED SIGNATORY

Mrs. L. V. Mhatre



Result relate only to the samples submitted by customer for testing

- The test report shall not be reproduced except in full, without written approval of the laboratory and shall not be used for publicity or litigation.
- The sample/s tested and reported is/are not drawn by Laboratory.

Catalyze your business in association with **sasmira**

L / 04 / 5